

## **MEDICATION INSTRUCTIONS**

### **Pain Medicine**

**Ibuprofen 800 mg**

Please take one (1) Ibuprofen 800 mg tablet with one (1) Extra Strength Tylenol (Acetaminophen 500 mg) tablet **AT THE SAME TIME** every six (6) to eight (8) hours as needed for pain.

**Tylenol #3**

Please take one (1) or two (2) tablets of Tylenol #3 **AT THE SAME TIME** every six (6) hours as needed for pain.

**Tramadol 50 mg**

Please take one (1) Tramadol 50 mg tablet with one (1) Extra Strength Tylenol (Acetaminophen 500 mg) tablet **AT THE SAME TIME** every six (6) to eight (8) hours as needed for pain.

### **Antibiotics**

**Amoxicillin 500 mg**

Please take one (1) capsule three (3) times per day with food until finished.

**Clindamycin 300 mg**

Please take one (1) capsule four (4) times per day with food until finished.

Thank You,

**From the Staff at Immediate Smiles Dentures & Dentistry**